

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :  
American National Standards Institute      Hong Kong Association of Certification Laboratories  
American Society for Testing and Materials      Hong Kong Toys Council  
British Standards Institute

## TEST REPORT

Number: TJ01356203

Tests Conducted (As Requested By The Applicant)

1 Color Fastness To Hot Pressing (AATCC 133-2004, Pressed At 150°C For 15 seconds):

	(A)	(B)	(C)
<u>Immediate After Test</u>			
<u>Dry</u>			
Color Change	4-5	4-5	4-5
<u>Damp</u>			
Color Change	4-5	4-5	4-5
<u>Wet</u>			
Color Change	4-5	4-5	4-5
<u>After Conditioning</u>			
<u>Dry</u>			
Color Change	4-5	4-5	4-5
Color Staining	4-5	4-5	4-5
<u>Damp</u>			
Color Change	4-5	4-5	4-5
Color Staining	4-5	4-5	4-5
<u>Wet</u>			
Color Change	4-5	4-5	4-5
Color Staining	4-5	4-5	4-5